
 
 
 
 
 

STANDARDS AND GUIDELINES FOR MUNICIPAL 
WATERWORKS, WASTEWATER AND STORM 

DRAINAGE SYSTEMS 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

January 2006 
 
 
 
 
 

Drinking Water Branch 
Environmental Policy Branch 

Environmental Assurance Division 



Pub. No.: T/840 
ISBN:  0-7785-4394-3 (Printed Edition) 
ISBN:  0-7785-4395-1 (On-Line Edition) 
Website: http://www3.gov.ab.ca/env/info/infocentre/publist.cfm 
 
 
 
 
 
More information regarding the "Standards and Guidelines for Municipal Waterworks, 
Wastewater, and Storm Drainage Systems" may be obtained by contacting the Primary Author: 
 
Karu Chinniah 
Drinking Water Branch 
Alberta Environment 
8th Floor, 9820 - 106th Street 
[...]
2. an annular opening of at least 40 mm outside the protective casing, filled with an 
approved grouting material; and 

3. other precautions in the design to seal off undesirable subsurface formations and 
surface contamination. 

 
2.2.5.3 Pumphouse Design 
 
The design criteria for well pumping stations generally follow those presented for raw surface 
water pumping, and standby-pumping facilities should be provided which are capable of 
maintaining normal servicing standards.  In addition, the following special considerations apply: 
 
1. The elevation of the top of the production well casing should be 200 mm above the 

established ground level or the pumphouse pit floor, and at least 200 mm above the 
highest recorded flood level; 

2. A pump pedestal should be provided around the surface casing to support the full weight 
of the pump and to prevent any weight from being placed on the production casing or 
any associated well casing; 

3. A water-tight seal should be provided between the pump base plate (or submersible 
discharge head) and the pump pedestal, and between the well casing and the pump 
discharge column to prevent the entrance of contaminants; 

4. An aperture for air venting with proper screening should be provided to the production 
well surface casing.  Where there are indications of excessive quantities of explosive or 
toxic gases in the water, both the well casing and pump columns should be vented to the 
outside of the pumphouse (protection against freezing is required); 

5. Return pipes that will permit water to be recirculated down the well should be avoided as 
they may cause contamination of the well.  In cases where recirculation is proposed 
because of severe water shortages, the proponent should provide design details with the 
application for a permit; 

6. The well should not be located within 1.2 m of an exterior wall of the pumphouse, and 
should be centred under a hatchway in the roof which is at least 1 (one) metre square to 



 

 
 2-11 
 

facilitate access.  Also, to accommodate redevelopment of wells, access for service rigs 
should be provided; 

7. Well water quality monitoring should be provided by including a suitable sampling point.  
Water level monitoring should be provided by including at least one opening in the well 
head which allows vertical access to the inner casing for equipment installation; 

8. Either an electric resistance tape or a water level measuring airline should be installed 
(clamped to the pump column) complete with a suitably calibrated pressure gauge; 

9. The piping layout in the pumphouse should include an in-line free discharge pipe to the 
outside of the building to permit future testing of the well; and 

10. A flow measurement device should be provided. 

 
2.2.5.4 Well Disinfection 
 
Prior to the use of a water well for domestic consumption, the well should be disinfected.  
Chlorine should be applied to ensure that a concentration of 50 mg/L is present in the well for a 
period of twelve hours.  Dosage should be computed on the basis of water required to provide 
mixing throughout the entire well volume. 
 
2.3 Water Treatment 
 
2.3.1 Rapid Sand Filtration 
 
The following guidelines have been prepared to document the desirable ranges, and the normal, 
minimum or maximum acceptable levels for the various design parameters used in the design of 
rapid sand filtration systems.  This document is not a design manual per se as documentation of 
all parameters relating to water treatment plant design is beyond the scope of these guidelines, 
but an attempt has been made to include the parameters of greatest importance from the 
process and reliability standpoints as a guide. 
 
2.3.1.1 General Guidelines 
 
Process Selection 
 
1. Raw Water Characteristics 
 

The raw water quality is the single most important factor in determining the type and the 
extent of treatment required for a particular source of water.  Thus, a thorough 
evaluation of the raw water types should precede the selection of a treatment process.  
The major raw water characteristics are microbiological quality, turbidity, pH, alkalinity, 
colour, TOC, TSS, iron, manganese, algal counts, temperature and UV absorbance at 
254 nm. 
 
Preferably at least a five-year history that characterizes the main raw water types should 
be collected.  While this is possible for locations where a water treatment plant already 
exists, it could be impractical for new locations.  Therefore, data that characterizes the 
main water types for at least one year should be collected as a minimum.  Facilities that 
are located upstream and/or downstream from a proposed site may provide valuable 
information on the raw water characteristics. 

 



 

 
 2-12 
 

2. Enhanced Coagulation 
 

It is recommended that treatment plants using surface waters/GWUDIs should practice 
enhanced coagulation for disinfection by-products (DBP) precursor removal.  TOC 
content of the source water is generally a good predictor of DBP formation potential, and 
enhanced coagulation is based on the organic content and driven by the TOC levels.  
Pre-chlorination should not be practiced at high TOC levels. 
 
Enhanced coagulation is defined by achieving the removal percentages prior to the point 
of continuous disinfection given the source water alkalinity and TOC concentrations as 
shown on Table 1.4. 

 
TABLE 1.4: TOC Removal Percentage 

Influent Alkalinity, mg/L Influent 
TOC 
mg/L 

 
0-60 

 
60-120 

 
> 120 

 
0-2 

 
No action 

 
No action 

 
No action 

 
2-4 

 
40% 

 
30% 

 
20% 

 
4-8 

 
45% 

 
35% 

 
25% 

 
> 8 

 
50% 

 
40% 

 
30% 

 
3. Coagulant Residuals 
 

Aluminium levels in finished water have become a concern for systems using aluminium-
based coagulants, particularly for systems producing water with elevated pH.  Thus, 
municipalities should take steps to reduce the amount of aluminium below Health 
Canada’s Operational Guidance Value of 100 ug/L, in the finished water, especially for 
those plants practicing lime softening. 

 
4. Jar Tests 
 

As bench-scale testing of the treatment often gives meaningful insight to full-scale 
results, it is recommended that jar tests be done on the raw water.  For high TOC 
waters, jar tests should investigate TOC or UV254 removal as well as turbidity removal.  
Jar test data should statistically establish the treatment requirements of the source water 
with respect to the process and the water treatment chemicals that are being proposed.  
The recommended apparatus are a paddle type jar tester, 2.0 litre square beakers, and 
automatic pipettes.  Provisions should be made to ensure that the water temperature 
during the jar tests is constant and representative of the design conditions.  A description 
of the techniques used, the jar tests results and the conclusions made based on the jar 
tests should be included in the pre-design report. 

 
5. Pilot Tests 
 

Where practical, pilot studies should be conducted, and specifically when a non-
conventional treatment process is proposed or a new water source is being developed.  
Piloting should be done for sufficient length of time to statistically verify the proposed 



 

 
 2-13 
 

treatment process.  A description of the apparatus, the results and the conclusions made 
based on the pilot studies should be included in the pre-design report. 

 
Optimization Capability 
 
Unit processes should be designed in order to provide the operator with the flexibility to optimize 
and integrate each unit.  Package plant installations should not be excluded from the 
requirement to provide the same optimization capabilities as larger plants. 
 
Bypasses to waste should be provided for each process unit and the piping sized for the design 
capacity of the unit. 
 
Manual or automatic sampling capabilities should be provided at each stage of the process.  
Multiple sampling locations should be provided for a unit such as a clarifier or flocculator. 
 
Prior to commissioning, a tracer study should be conducted in order to prepare a blueprint of the 
plant hydraulics that can be used for plant optimization and for troubleshooting future problems.  
A tracer study should be performed at the initial and at the design flow rate and should quantify 
actual detention as opposed to theoretical detention times for each operating unit.  As an 
alternative, tracer data supplied by the manufacturer for package plants and proprietary systems 
would be acceptable.  The data from the tracer studies should be included in the as-built plans 
and/or the operating manual. 
 
For plants with throughput in excess of 10 ML/d, an actual hydraulic grade line at initial and 
design flow rates should be measured.  This data should be submitted with the design hydraulic 
grade line as part of the as-built plans and/or the operating manual. 
 
Plant Automation 
 
Computer control systems should be provided for all new and upgraded water treatment plants.  
These will enable the operator to monitor and/or change critical plant operating parameters by 
means of a computer or a programmable logic controller.  Section 2.3.6.3 identifies those 
parameters for which monitoring may be automated. 
 
2.3.1.2 Chemical Mixing and Coagulation 
 
Chemical mixing is often the first and also an important step in the process train.  Mixing is 
critical for uniform dispersion of the coagulant with the raw water in order to avoid over or under 
treatment of the water.  An understanding of water chemistry and the process of coagulation - 
flocculation is extremely important in the design of the components of a rapid-mix unit.  The 
water quality, mode of destabilization and the type of coagulant all play a part in the selection 
and design of the appropriate unit. 
 
Some general comments pertinent for the design of chemical mixing and design criteria for 
various types of rapid-mix units are as follows: 
 
1. General Comments 
 

a. The designer should establish the initial and ultimate design flow capacities for 
each of the different raw water types.  The mixers that are selected should be 
capable of delivering the required energy input for each of these flow rates and 



 

 
 2-14 
 

raw water types.  Unless it can be demonstrated that raw water quality and plant 
throughput will not significantly change, the rapid mixer should be capable of 
delivering a range of energy inputs. 

b. Simultaneous addition of a primary coagulant and a flocculant aid to a single 
rapid mixer is not recommended.  An optimum time of separation should be 
derived from jar or pilot tests or should be at a minimum of two minutes.  It is not 
unusual to add flocculant aids at the flocculator. 

 
Flocculant aids should be mixed into the process stream either mechanically or 
hydraulically and a maximum energy of mixing should be determined so as not to 
shear the polymer chain. 

c. Dilution of polyaluminum coagulants is not recommended.  To avoid precipitation 
of hydroxide forms, alum should not be diluted to below 0.5% (pH of solution is 
approximately 3.0) and ferric salts should not be diluted to below 2.5% (pH of 
solution is approximately 2.0). 

d. In-line mechanical mixer should be the option of choice for primary coagulants 
due to its versatility. 

 
Mixing systems consisting of a back mix rector or a channel with one or more 
mechanical flash mixers are not recommended for primary coagulants since they 
usually result in a lack of instantaneous mixing, short circuiting, and a mixing time 
that is excessive for metal salts.  These systems are acceptable for chemicals 
other than primary coagulants. 

e. Injection of chemicals into a pump suction is not recommended since this results 
in inadequate control of mixing energy and possible pump damage.  Hydraulic 
rapid mixing of a primary coagulant through venturi meters, parshall flumes, 
weirs and orifices are also not recommended for primary coagulants since these 
devices provide inadequate control of mixing energy into the process.  They are 
acceptable for chemicals other than primary coagulants. 

f. High energy mixing is not required for chemicals that are not used for 
coagulation.  As a guideline these chemicals can be injected a minimum of 
30 pipe diameters or channel widths away from the point of coagulant addition. 

 
The materials used in construction of the chemical mixing system should be corrosion 
resistant. 
 
Static mixers are not recommended for mixing applications with highly variable flow 
rates, since at low flow rates, insufficient mixing is often provided. 

 
2. Design Criteria 
 

Rapid Mixing for coagulants 
G > 3,000 s-1 

 
Rapid Mixing for Polymers 

 G = 400 to 800 s-1 
 



 

 
 2-15 
 

3. Scale-up Criteria 
 

Constant value =  N5/8 D5/9 
Where: 
N =  rotational speed, rpm 
D =  mixer diameter, m 

 
2.3.1.3 Flocculation 
 
Some general comments pertinent for the design of flocculation system and design criteria for 
various types of flocculators are as follows: 
 
1. General Comments 
 

a. All systems should employ proper compartmentalization so as to avoid short-
circuiting. 

b. Except in very small plants a minimum of two flocculation trains should be 
provided. 

c. For conventional treatment the flocculation units should be located as close as 
possible or adjacent to the solids separation units. 

d. The inlet and outlet design should prevent short-circuiting and the destruction of 
floc. 

e. A drain or pumps should be provided in order to handle sludge removal. 

f. For mechanical flocculators an infinitely variable speed mixer is recommended 
for the last stage.  Two or three speed motors are acceptable for the preceding 
stages. 

g. Baffles may be used in order to improve the efficiency of mixing.  Two or four 
baffles are recommended and they should penetrate 1/8 to 1/12 of the width 
across the individual mixer compartment. 

h. Alternative and proprietary designs will be judged on their own merit.  Prior to 
design, pilot testing of the alternative or proprietary systems should be conducted 
and the results should be included in the pre-design document.  As indicated 
earlier, scale-up based on geometrically similar units with constant N5/8D5/9 is 
recommended. 

i. If there is a significant pH depression, the materials that are used for construction 
should be corrosion resistant.  Alternatively, corrosion control measures (e.g. 
cathodic protection, coatings) could be used. 

j. Diffused air systems are not recommended due to the high rate of energy 
consumption and inefficiency.  An exception would be if volatile inorganic or 
organic compounds need to be removed. 

k. Water jet mixing is not recommended due to the high shearing force of the jet 
that tends to restrict floc size. 

l. Hydraulic flocculators are not recommended for applications with highly variable 
flow rates; insufficient flocculation energy is often provided. 

 



 

 
 2-16 
 

2. Design Criteria 
 

a. Vertical Turbine Flocculators 
 

G = 100 to 10 s-1 (tapered) 
t = 15 to 40 minutes (for conventional treatment) 
G x t = 20,000 to 200,000 
Stages = 2 (for direct filtration applications) to 4, typically 3 
Maximum tip speed = 2.0 m/s 
Blade Area/Tank Area = 0.1% to 0.2% 
D/T = 0.2 to 0.4 (D = blade length, T = equivalent tank diameter) 
Shaft speed = 8 to 25 RPM 

 
• Recommended for direct filtration (higher energy/shorter detention time) 

and conventional systems (lower energy/longer detention times). 
 

b. Horizontal Paddle Flocculators 
 

G = 50 to 10 s-1 (tapered) 
t = 30 to 40 minutes 
G x t = 20,000 to 110,000 
Floc stages = 3 to 2 
Maximum tip speed = 1.0 m/s 
Blade Area/Tank Area = 5% to 25% 
Shaft speed = 1 to 5 RPM 
Minimum number of paddles per shaft = 3 

 
• Recommended for conventional treatment systems. 

 
Note: Baffled Walls for Mechanical Mixers 

 
Typical orifices size = 100 mm to 150 mm, rectangular or round, evenly 
distributed. 
Maximum velocity of water through the orifices in the first stage 0.20 m/s 